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ITEM 
NO. PART NUMBER DESCRIPTION

QUA
NTIT

Y.1 1Balda-2S-Frame 1
2 1Balda-Arm-narrow 2
3 1MirrorBalda-Arm-narrow 1
4 12S-Pagalve 3
5 DIN 976-2 -- MFS M8 x 55 --- S 8
6 Washer DIN 9021 - 8.4 8
7 Hexagon Nut ISO - 4034 - M8 - S 8
8 11GK-0009 7
9 1Mirror1GK-0009 2

10 1Balda-Cl 1
11 11GB-SSK Sofų sukabinimo kablys 2
12 DIN 7991 - M8 x 20 --- 20S 22
13 1varztas kabliui 4
14 1Sablonas 1
15 11GBKM60x110Sx4 Metalinė koja D60 H110 M8x40 7
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